FCC ID:P25GOMC8846C0107R

APPLICATION FOR CERTIFICATION
On Behalf of

MadCatz, Inc.
PS3 Wireless Receiver

Model Number: MOV8846R

Prepared for : MadCatz, Inc.

7480 Mission Valley Road, Suite 101, San Diego,
California, 92108

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F07177
Date of Test :  Feb.07~May.31, 2007
Date of Report :  May. 31, 2007

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R

TABLE OF CONTENTS
Description Page
TEST REPORT DECLARATION ..ottt es st etes sttt es sttt s st tess s s staserenns 3
1. SUMMARY OF STANDARDS AND RESULTS ...ttt 4
1.1. Description of Standards and RESUILS............cciiiiiiiicic e 4
2. GENERAL INFORMATION. ...ttt e s 2-1
2.1, Description 0f DEVICE (EUT) .iouiiiiiii ittt st st ettt e reenae e 2-1
2.2.  Tested SUpPOrting SYStem DetailS.........ccocvveiiiieiie it 2-1
0 T - B (ot | 1RSSR 2-2
2.4, Measurement UNCEIAINTY.........cvciiiiir ettt st sbe et be s te et e besnaesresreeraenreas 2-2
3. POWER LINE CONDUCTED EMISSION TEST ....ccooiiiiiiiiicii e 3-1
TS I - A o [U o310 PSSR 3-1
3.2.  BIOCK Diagram OF TESE SEIUD ....veviiieiiitiiie ettt ste sttt s re st ste e e sbesteesaesreeraeraenreas 3-1
3.3.  Power Line Conducted EmIisSion TeSt LIMItS ........ccvcvieiiiiieiiiiiie st 3-1
3.4, Configuration OF EUT ON TEST......uiiiiiciiieiie sttt sttt re e srearaenae e 3-2
3.5, Operating Condition OF EUT .....ccuiiiiiiiceic st sttt st sreeraenaenre s 3-2
TN T =T B (0 TotTo 11 PSS PSSSN 3-2
3.7.  Power Line Conducted EmIisSion TeSt RESUILS........c.cceiiiiieiiiiiie ettt 3-2
4, RADIATED EMISSION TEST ...ttt nine e 4-1
Ot O =TS A =0T o] 11 o SR 4-1
4.2, Block Diagram Of TESE SELUD ..ocuvevieiieiic ettt e s te s e be e e besre e e nes 4-1
4.3. Radiated Emission Limit Standard: FCC 15.249 .......ccco o iiiii it 4-2
4.4, EUT Configuration 0N TeSE.....cciiiieiiiieiese ettt st st te et et e s beenaesbesneebesreanaenenes 4-2
4.5, Operating Condition OF EUT ..ot st n s 4-3
T =TS A o (0 Tol T [N -SSP 4-3
4.7. Radiated EMISSION TESE RESUILS ......cveiiiieiiieit ettt sttt sre e be e ne e 4-3
5. BAND EDGES MEASUREMENT ....ooiiiiiii it 5-1
TS I - A o [U o431 o PSSR 5-1
5.2, BIOCK Diagram OF TESE SEIUD ....vcoviireiiiieiie ettt ettt be e teste e e besteesaesbeeraeraenreas 5-1
ST T =T RS 1[0 - Vo SRS 5-1
5.4, Band EAQeS LIMit.. ..ottt st s re et e te e e saesta et e s reerae it 5-1
TR T - B (0 1ot o 11 S SPSSSN 5-2
ST N =T B =T VL SRR 5-2
6. DEVIATION TO TEST SPECIFICATIONS ... 6-7
T. PHOTOGRAPH ...t e b e s b e e st e e e nrbe e e nnbe e e e 7-1
7.1.  Photos of Power Line Conducted EMISSION TESE ......ccveiuiiiieiiiiiiieie sttt 7-1
7.2.  Photos of Radiated Emission Test (In Anechoic Chamber) ..o 7-2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R

TEST REPORT DECLARATION

Applicant : MadCatz, Inc.

EUT Description  : PS3 Wireless Receiver
(A) MODEL NO. : MOVB8846R
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 5V From PS3 Input AC 120V/60Hz
Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2006

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd. is
assumed full responsibility for the accuracy and completeness of tests. Also, this report shows
that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co., Ltd.

This report must not be used by the applicant to claim product endorsement by NVLAP or any
agency of the U.S. Government.

Date of Test : Feb.07~May.31, 2007

Prepared by :

Selina Liu / Assistant

Reviewer :

Iceman Hu / Senior Engineer

Approved & Authorized Signer :

Ken Lu / Deputy Manager

Name of the Representative of the Responsible Party :

Signature :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Limits Results
Power Line Conducted Emission Test FCC Part 15: 2006 Class C Limit PASS

ANSI C63.4-2003

FCC Part 15: 2006

i issi imi PASS
Radiated Emission Test ANS| C63.4-2003 Class C Limit

FCC Part 15: 2006

imi PASS
Band edges measurement ANS| C63.4-2003 Class C Limit

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



2.1. Description of Device (EUT)

Description

Model Number
Operation frequency
Radio Technology
Modulation Technology
Antenna

Power

Antenna Assembly Gain:

Applicant

PS3

Date of Test

221. TV

EMC CODE
M/N
Manufacturer
Power cord
BSMI ID

FCC ID:P25GOMC8846C0107R
Page 2-1

2. GENERAL INFORMATION

PS3 Wireless Receiver

MOV8846R

2.402GHz-----2.481GHz ISM Band

FHSS

FHSS modulation

Integral antenna

DC 5V From PS3 Input AC 120V/60Hz
1dB (maximum)

MadCatz, Inc.

7480 Mission Valley Road, Suite 101, San

Diego, California, 92108

Manufacture: SONY, M/N: CECHC04
S/N: HCP3-07-001

Feb.07~May.31, 2007

2.2. Tested Supporting System Details

ACS-EMC-TVO1T

1419A

TCL

Unshielded, Undetachabled, 1.8m
N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



2.3. Test Facility
Site Description

3m Anechoic Chamber

3m & 10m Anechoic Chamber -

EMC Lab.

Name of Firm

Site Location

2.4. Measurement Uncertainty

FCC ID:P25GOMC8846C0107R
Page 2-2

Certificated by FCC, USA
Registration Number: 90454
Jun. 13, 2006

Certificated by FCC, USA
Registration Number: 794232
Jan.31, 2007

Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Certificated by Industry Canada
Registration Number: IC 5183
Jul. 28, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

No. Item Uncertainty Remark

1. | Uncertainty for Conducted Emission Test 1.22dB

2. | Uncertainty for Radiated Emission Test 3.14dB 3m Chamber
3. | Uncertainty for Radiated Emission Test 3.18dB 10m Chamber
4 Uncertainty for Power Clamp Test 1.38dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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3. POWER LINE CONDUCTED EMISSION TEST

3.1. Test Equipment
The following test equipments are used during the power line conducted emission test:

Page 3.1

Item|Equipment Manufacturer Model No. [Serial No. Last Cal. |Cal. Interval
1 |Test Receiver |Rohde & Schwarz|ESHS20 [836600/006 |[May 11, 07|1 Year
2 |L.I.S.N.#2 Kyoritsu KNW-407 (8-1628-5 May 11, 071 Year
3 |L.I.S.N.#3 Kyoritsu KNW-407 |8-541-4 May 11, 07|1 Year
4 |Terminator Hubersuhner 500 No. 1 May 11, 071 Year
5 |RF Cable Fujikura RG-55/U |LISN Cable 2#|Jan. 30, 07 |1/2 Year
6 |Coaxial Switch|Anritsu MP59B  [6200298346 |Jan. 30, 07 |1/2 Year
7 [Pulse Limiter [Rohde & Schwarz|ESH3-Z2 (100341 Jan. 30, 07 |1/2 Year
3.2. Block Diagram of Test Setup
3.2.1. Block diagram of connection between the EUT and simulators
Test Receiver Controller
|
PS3
AC Mains < L.I.S.N. #2 EUT

AC Mains «<«—

L.I.S.N. #3

(EUT: PS3 Wireless Receiver )

TV

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



3.4.

3.5.

3.6.

3.7.

FCC ID:P25GOMC8846C0107R
Page 3.2

Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize
its emission characteristics in a normal application.

3.4.1. PS3 Wireless Receiver (EUT)

Model Number ;. MOV8846R
Serial Number : N/A

3.4.2. Support Equipment : As Tested Supporting System Detail, in Section 2.2..

Operating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipment.
3.5.3. Letthe EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT is connected to the power mains through a line impedance stabilization network
(L.1.S.N.#2). The other peripheral devices power cord connected to the power mains
through a line impedance stabilization network (L.I.S.N.#3). This provides a 50 ohm
coupling impedance for the EUT. Please refer the block diagram of the test setup and
photographs. Power on the PC and let it work normally, we use a keyboard test soft ware,
let EUT working in test mode, then test it. Both sides of AC line are checked to find out the
maximum conducted emission. In order to find the maximum emission levels, the relative
positions of equipment and all of the interface cables shall be changed according to FCC
ANSI C63.4-2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS20) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.

Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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@ Ho.6,Ke Feng Foad Block 52,
A U D I X Shenzhen SciencedIndustry Park
Hantow Shenzhen Guangdong, China

Tel+26-T55-26639495
FaxA+86-T25-26632877

Postoode: 312057
Data: 2 File: D:\2007 Report dataiMmadcatz\ ACS7TQHO15R1.EMI (4)
80 Level (dBuW) Date; 2007-03-20 Time: 20:34:43

FCCPART 15 C

\ FCC PART 15 C (AVG)
1

2 | B

40\/\ 4

u.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no. cAudix 2¥ Conduction Data no. L2
Di=s. « Ant. . —— Wi EHW-407 LISH Pha=e
Limit - FCC PART 15 C
Env. ~ In=. © 29 G%C-55k ESHS 20 Enginesr . Victor
EUT . P53 Wireless Receiver M-H MOVEB46R
FPower Rating : DC S5V From PS3 Input AC 120V-E60H=z
Test Mode . TE Mode
LISH. Cable Emi==ion
Freq. Factor Lo== Reading Level Limit=s Margin Renark

(MH= ) (dB) tdB)y (dBuWV) (dBu¥V) (dBu¥) (dB)

1 n.22 0.51 10.11 34.75 45 .37 62,83 17 46 QF
2 n.29 0.42 10.08 34 52 45 02 A0 .54 15 52 QP
3 0.35 0.36 10.07 29,63 40.06 58 .87 18 .81 o))
4 0.51 .25 10.14 28 .64 39.03 S56.00 16,37 Qp
g 0.62 n.24 10.12 24 90 35 26 56 .00 20.74 QP
3 17 .97 0.29 10.36 35,54 46.149 60.00 13.81 o)
Remarks: 1. Emission Level= LISH Factor + Cable Lo== + Reading.
2. If the average limit 1s met when useing a quasi—peak detector.

the EUT =shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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@ Ho.6,Ke Feng Foad Block 52,
A U D I X Shenzhen Jcienced&Industry Park
Hantow Shenzhen Guangdong, China

Tel+26-T55-26639495
Fax+HEA-T35- 26632877

FPostcode 518057
Data: 1 File: D:2007 Report dataiM\madcatz’\ACS7QHO15R1.EMI (4)
80 Level (dBuv) Date: 2007-03-20 Time: 20:30:07

FCCPART 15 C

\ ECC PART 15 C (AVG)
/\/2 | B

40

o

A5 .2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no. cAudix 2¥ Conduction Data no. o1
Di=s. ~ Ant. . —— ¥YB ENW-407 LISH FPhase
Limit . FCC PART 15 C
Env. » Ins. o 29 G%C-55% ESHS 20 Engineser . Victor
EUT . P53 Wirele==s Receiver H-H: MOVEE46R
Power Rating : DC 5V From PS3 Input AC 120V~-c0H=z
Test Mode . TE Mode
LISH. Cable Emi==sion
Freg. Factor Lo== Reading Level Linits Margin Remarlk

[(MH=} (dB3 (dB) (dBuWV) (dBu¥) ({dBu¥) (dB)

1 n.1s 1.19 10,20 32.93 44 .32 64 .69 20 .37 o))
2 n.29 0.7 10.08 33.4%5 44 .31 60 .56 16 25 Qp
3 0.36 068 10.07 29 22 39,97 58 &2 18 85 QP
4 0.43 0.e0 10.11 2e6.98 37.69 57 .34 19 65 Qp
g n.52 0.51 10.13 26 32 3696 56 .00 19 .04 QP
3 17 .94 0.62 10.36 33.69 44 67 60.00 15 .33 o)
Remarks: 1. Emission Level= LISH Factor + Cable Lo== + Reading.
2. If the average limit 1s met when useing a quasi—peak detector.

the EUT =shall be desmed to meset both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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4. RADIATED EMISSION TEST
4.1. Test Equipment
The following test equipments are used during the radiated emission Test :
4.1.1. For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |EMI Spectrum [HP 85422E 3625A00181 [May 15, 06 |1 Year
2. |Test Receiver |Rohde & Schwarz |[ESVS20 |830350/005 |May 15, 06 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Mar.12, 07 (1/2 Year
4. |Bilog Antenna |Schaffner CBL6111C |2598 Feb.22, 07 |1 Year
5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |Jan. 18, 07 |1/2 Year
6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 [Jan. 18,07 |1/2 Year
7. |RF Cable FUJIKURAw RG-55/U  |3# Chamber No.3 [Jan. 18,07 |1/2 Year
8. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 [Jan. 18,07 |1/2 Year
9. |Coaxial Switch |Anritsu MP59B M73989 Jan. 18,07 |[1/2 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer [Model No.  |Serial No. Last Cal. Cal. Interval
1.  |Spectrum Agilent E4407B MY 41440292 |May 15,06 |1 Year
2. |Amp HP 8449B 3008A00863 |May 15,06 |1 Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |[1.5 Year
4. |HF Cable Hubersuhne |Sucoflex104 |- May 15, 06 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

Controller

AC Mains < PS3 EUT

AC Mains €—— ™v

(EUT: PS3 Wireless Receiver )

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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4.2.2. In Anechoic Chamber

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

TURN TABLE| 0-8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 94.0 dB(uV)/m
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. PS3 Wireless Receiver (EUT)

Model Number : MOV8846R
Serial Number : N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



4.5.

4.6.

4.7.

FCC ID:P25GOMC8846C0107R
page 4-3

Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2.
4.5.2. Turn on the power of all equipment.

4.5.3. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to
ANSI C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 3MHz and RBW is set at 1MHz for measurement
below 1GHz.

The frequency range from 30MHz to 1000MHz and above 1000MHz are checked.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported with antenna in horizontal and vertical polarization on
Section 4.7.

Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 120kHz RBW below 1GHz and a Peak and Average
detector with IMHz RBW above 1GHz.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 300kHz VBW below 1GHz and a Peak detector
with 1IMHz VBW above 1GHz, A average detector with 10Hz VBW above 1GHz.

All the emissions except fundamental from 18GHz~24GHz are at least 20dB below
the limit, and do not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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m HNo.6,Ke Feng Road,EBlock 52,
A | l D IX Shenzhen Science&Industry Park
tel:+56-755-266394095

Fax:+586-755-26632877
Postcode: 518057

Data: 2 File: D:2007 Report Data'M'MadCatz ACSTOHO15R1.EMI (6)
80 Level {dBuV/m) Date: 2007-03-21 Time: 23:36:14

FCC PART15C

ol

. 30 224. 418. 612, 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : hudix 3# Chamber Data no. : 2

Dis. / Ant. : 3m 2598 int. pol. : HORIZONTAL
Limit : FCC PART1S C

Env. / Ins. : 25+%*C/55% ESVs20 Engineer : Victor

EUT : P33 Wireless Receiver M/HN:MOVEE46R

Fower Rating DC 5V From PS3 Input AC 120V/60H=
Test Mode TX 2402MHz
Ant. Cable Emission
Fredg. Factor Loss Reading Level Limits Margin Remark
[{MHzZ) (dB) (dB) {dBuV) {dBuV) {dBuV) (dB]
1 45.43 9.73 0.85 17.94 28.52 40.00 11.48 )]
2 150.28 11.40 1.21 14.03 Z26.64 43 .50 16.56 QF
3 376.29 15.74 1.78 14.41 31.93 46.00 14.07 QP
4 625.558 Z20.00 2.37 13.44 3581 46.00 10.19 oF
S 647.589 20.24 2.20 7.30 29.74 46.00 16.26 QF
& 994.18 24.12 2 5.84 dazird 54.00 21.27 QP

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20d4dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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m Ho.6,EKe Feng Road,Block 52,
A | l IX Shenzhen Science&lIndustry Park
tel:+836-755-26639405

Fax:+86-755-26632877
Postecode: 518057

Data: 1 File: D::2007 Report Data'M'MadCatz!ACSTOHO15R1.EMI (6}
0 Level {dBuV/im) Date: 2007-03-21 Time: 23:31:23
FCCPART15C
i
|
40 — &
0 30 224. 418. 612, 806. 1000
. . |
Trace: (Discrete) Frequency (MHz)
Site no. : Audix 3# Chamber Data no. 1
Dis. / Ant. : 3m 2598 Ant. pol. : VERTICAL
Limit : FCC PART1S C
Env. / Ins. : Z5%C/55% ESVSZ0 Engineer : Victor
EUT : P33 Wireless Receiwver N/N: MOVEE46R
Power Rating : DC 5V From PS3 Input AC 120V/60Hz
Test Mode : TE Z40ZHMHz
int. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
[MH=z) (dE) {dE) {dBuV) {dBuV) [dEBuV) {dB)
1 50.37 §.80 0.85 23.11 32.76 40.00 T.24 QF
2 60.07 5.70 g.90 25.30 31.90 40.00 8.10 Qp
3 151.25 11.38 1.21 19.68 32.27 43.50 11.23 QF
4 495.51 18.10 2.03 10.5z2 30.65 46.00 15.35 Qp
5 625.55 Z0.00 2.37 16.22 35.59 465.00 7.41 QF
& 996.12 Z4.08 2.74 9.45 36.27 54.00 17.73 QF

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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No.6,Ke Feng Road,Block 52,
3henzhen ScienceslIndustry Park
tel:486-755-26630495
Fax:+86~755-26632877

FPo=tcode: 518057

Data: 3

File: 02007 Report DataM MadCatz ACSTOHO15R1.EMI (6)

Date: 2007-03-21 Time: 23:40:40

Lewvel (dBuvam
80 { b

FCCPART15C

[

1 I

%30 224. 418. 612.
Trace: {Discrete) Frequency (MHz)
Site no. ¢ Audix 3# Chamber Data no.
Dis. / Ant. 3m 2598 Ant. pol.
Limit FCC PART1S €
Env. / In=s. 25%C/55% ESVSZ0 Enginesr
EUT P33 Wireless Receiwver M/N: HOVES46R

Power Rating :
Te=t MNode

DC 5V From P33 Input AC 1Z0V/60Hz
T Z441MH=z

806. 1000

3
HORIZONTAL

: Viercor

Dara: 4 File: D= 2007 Report Data M MadCatz ACSTOHO15R1.EMI (6)
80 Level {(dBuv m) Date: 2007-03-21 Time: 23:43:00
FCC PARTAS C
piek
|
40 —I
° 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Jite no. : Audix 3# Chember Data no. HEE ]
Di=. / Ant. 3m 2598 Ant. pol. : VERTICLL
Limit FCC PARTLS C
Env. / In=s. 25%C/55% ESVSZ0 Enginesr : Vicrtor
EUT P53 Wireless Receiver M/N: HOVES46R
Fower Rating : DC 5V From P33 Input AC 120V/60H=z
Test HMode TX 2441MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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® No.6,Ke Feng Road,EBlock 52,
A U D IX Shenzhen SciencesIndustry Park
tel:486-755-26639495

Fax:+86-755-2663Z2877
FPo=tcode: 518057

Data: 6 File: D:2007 Report Data'MMadCatZ? ACSTOHO15R1.EMI (G)

80 Level {(dBuVim} Date: 2007-03-21 Tine: 23:52:37

FCCPART15C

.

0

30 224, 418. G612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Sice no. : hudix 3§ Chamber Data no. HE =
Dis. / Ant. 1 3m 2598 Ant. pol. : HORIZONTAL
Limit : FCC PARTLS C
Env. / Inz. : 25®C/5E8% ESVS20 Engineer : Victor
EUT : P53 Wirele== Receiwver M/H: MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Hode : TE 2481NMHz

Data: 5 File: 02007 Report Data'MMadCatz ACSTOHO15R1.EMI (G)

a0 Level {dBuVian} Date: 2007-03-21 Time: 23:48:01
FCC PARTA5 C
piilk
|
40 —I
o 30 224, 418. G612, B0G. 1000

Trace: (Discrete) Frequency {MHz)
Jite no. ¢ Audix 3# Chamber Data no. HE-1
Dis. / Ant. : 3m 25908 Ant. pol. : VERTICAL
Limic : FCC PARTLIS C
Env. / Ins. @ Z5%C/55% ESVSZ0 Engineer : Victor
EUT : P33 Wirelessz Peceiver M/N: HOVES46R
Power Rating : DC 5V From PS3 Inpuc AC 120V/60Hz
Test HMode : TX 2481MH=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX 2

FCC ID:P25GOMC8846C0107R
page 4-8

Ho.6 Ee Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-26639485-7
Fax:4+86-T755-26632877
Postcode:518057

Data: 3

File: 0:\2007 Report M\MOVEE246R.EMI (24)

0 Level (dBuV/m)

Date: 2007-04-19

FCC PART 15/PEAK 2.4

60

bt

o

01000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. Audix No.l Chamber Data no. H
Dis. / REnt. 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15 PERE 2.4
Env. / Ins. 25%C/55% E4407B Engineer : Skvle

EUT
Power Ratin
Test Mode

EF53 Wireles=s Receiver

TX 2402MHz

H M/H:MOVES46R
g : DC 5V From P53 Input AC 120V/60Hz

Eeading
{dBuWV)

Ant. Cable Arp
Factor Loss Factor
) (dB/m) (dBE) [dB)
00 24.40 3.38 36.20
00 26.09 4.8 35.64
00 28.%89 6.20 35.18
00 31.52 T.56 34.94
8.00 33.%98 9.55 34.50

.00 36.18 10.50 34.28

60.
54.
as.
45.
44,
45.

17
04
55
9z
37
43

Emi=s=zion

Level Limits Margin Remark
(dBuV,/m) (dBuV/m) (dBE)

51.76 74.00 22.24 Feak
49, 38 74.00 24,62 Peak
95.56 114.00 18.44 Feak
50.06 74.00 23.94 Peak
53.40 74.00 20.60 Peak
5T7.83 74.00 16.17 Peak

Remarks: 1.

Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission lewvels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-9

[iny] Ho.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China

Tel:+86-T55-Z26639485-7
Fax:+86-T755-26632877
Postcode: 518057

Data: 4 File: 02007 ReportMMOVE846R.EMI (24)
0 Level (dBuV/im) Date; 2007-04-19
60
FCC PART 15 AV 2.4
5 i}
- 4
2
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. ! Audix No.l Chamber Data no. t 4
Dis. / Ant. 1 3m 3115 FACTCR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AV 2.4
Env. / In=. : 25%C/55% E44072 Engineer : Skyle
EUT : P53 Wireless Receiver M/H:MOVEE46R
Power Rating : DC 5V From P33 Input AC 120V/&0Hz
Test Mode 1 TX 2402MH=z
Ant. Cable Brp Emi==sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dB (dB) {dBuV) (dBuV,/m) (dBuV/m) (dB)
1 1000.00 24.40 3.38 36.20 47.17 38.76 54.00 15.24 Average
2 16259.00 26.08 4.8 35.64 42.04 37.38 54.00 16.62 Average
3 2402 .00 28.98 6.20 35.18 88.67 88.68 94,00 5.32 Average
4 3193.00 31.52 T7.56 34.94 35.92 40.06 54.00 13.94 Average
5 4808.00 33.98 9.55 34.50 34.37 43.40 54.00 10.60 Average
& £389.00 36.18 10.50 34.28 31.43 43 .83 54.00 10.17 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-10

m HNo.& Ee Feng Road,Bl;ck 52,
| l Ix ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China

Tel:+86-T55-26639495-7
Fax:4+B6-T55-Z26632877
Postcode: 518057

Data: 1 File: D:\2007 ReportMMOVEE46R.EMI (24)
9 Level ({dBuVim) Date: 2007-04-19

FCC PART 15/PEAK 2.4

s \ i W
P

hil

[

01000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
5ite no. : Audix No.l Chamber Data no. 1
Dis. / Ant. : 3m 3115 FACTCR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERE 2.4
Env. / Ins. : 25%C/55% E4407B Engineer : Skyle
EUT : P53 Wireless Receiwver M/M:HOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode : TX 2402MH=
Ant. Cable Amp Emission
Fregq. Factor Loss Factor EReading Level Limits Margin Remark
{MH=) {dB/m) (dBE (dEB) {dBuV) (dBu¥V/m) (dBuV/m) {dB)
1 1000.00 24.40 3.35 36.20 63.04 54.63 T74.00 19.37 Feak
2 1%3695.00 27.88 5.55 35.32 54,32 52.43 T74.00 21.57 Peak
3 2402.00 28.%5%9 6.20 35.18 92.35 92.36 114.00 21l.64 Feak
4 40095.00 33.78 B.65 34.70 46.26 53.88 T74.00 20.01 Peak
5 4859.00 34.11 3.87 34.49 8.51 57.8 T4.00 16.20 Feak
& 6389.00 36.18 10.50 34.28 48.15 60.55 T74.00 13.45 Feak

Eemarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX 2

FCC ID:P25GOMC8846C0107R
page 4-11

Ho.& Ee Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-T755-26639495-7
Fax:4+86-T755-26632877
Postcode:518057

Data: 2
" Level (dBuV/m)

File: D:\2007 ReportlMOVE246R.EMI (24)

Date: 2007-04-19

60
FCC PART 15 AV 2.4
_ ]
475
2
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. Audix No.l Chanmber Data no. HE
Dis. / Ant. 3m 3115 FACTCR Ant. pol. VERTICAL
Limit FCC PART 15 &V 2.4
Env. / Ins. 25*C/5E5% E44078 Engineexr Skvle
EUT EF53 Wireless Receiver M/M:HMOVEE46R
Power Rating DC 5V From P53 Input &AC 120V/60H=
Test Mode TH 2402MHzZ
Ant Cable ihiii o Emission
Freg Factor Loss Factor EReading Level Limits Margin Remark
[MH=) {dB/m) [dB (dE) (dBuV) (dBu¥V/m) (dBuV/m) (dE)
1 1002.30 24.40 3.39 36.20 2.04 39.63 54.00 14.37 Average
2 1969.00 2T7.88 5.55 35.32 39.32 37.43 54.00 16.57 Bverage
3 2402 .00 28.99 6.20 35.18 87.73 87.74 94 .00 6.26 Average
4 4005.00 33.78 8.65 34,70 33.26 40.589 54.00 13.01 Lverage
5 48595.00 34.11 a.67 34.49 32.51 41.8 54.00 12.20 Average
& 6389.00 36.18 10.50 34.28 32.15 44 .55 54.00 5.45 Lverage
Eemarks: 1. Emission Level= Antenna Factor + Cable Loss - amp Factor + Reading.

limit are not reported.

2. The emission lewvels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-12

(iny] Ho.6 KEe Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industcry Park
Houtou, ShenZhen, GuangDong, China

Tel:+86-T55-26639485-7
Fax:+86-755-26632877
Postcode: 518057

Data: & File: :\2007 Report\WMMOVEB46R.EMI (24)
0 Level (dBuVim) Date; 2007-04-19

FCC PART 15/PEAK 2.4

B0 CWJW

=
ESN
L

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. ! Audix No.l Chamber Data no. : 5
Dis. / Ant. 1 3m 3115 FACTCR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PEREK 2.4
Env. / Ins. : 25%C/55% E4407B Engineer : Skvle
EUT : P53 Wireless Receiwver M/ :MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode r TX 2441MH=z
ant. Cable Lo Emi=z=zion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dBe (dB) {dBuV) (dBuV/m) (dBuv/m) (dB)
1 1000.00 4.40 3.39 36.20 56.81 48.40 74.00 25.60 Feak
2 15659.00 27.88 5.55 35.32 52.72 50.8 74.00 23.17 Feak
3 2441 .00 5.11 £.25 35.17 91.44 91.63 114.00 22.37 Peak
4 3153.00 31.52 7.56 34.54 45 50.10 74.00 23.80 Feak
5 4893.00 34.20 3.71 34.48 44 53.72 T74.00 20.28 Peak
& 6389.00 36.18 10.50 34.28 46,24 58.64 T74.00 15.36 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX 2

FCC ID:P25GOMC8846C0107R
page 4-13

Ho.6 Ee Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-26639485-7
Fax:+86-755-26632877
Postcode:518057

Data: 6 File: D:\2007 ReportMMOVE846R.EMI (24)
0 Level (dBul/m) Date: 2007-04-19
60
FCC PART 15 AV 2.4
= g
2 4 i
U1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. Audix Ho.l Chamber Data no. HI
Dis. / Antc. 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PRRT 15 AV 2.4
Env. / Ins. 25*C/55% E44078 Engineer : Skyle

EUT
Power Rating
Test Mode

P53 Wireless Receivwver

M/N:MOVE846R

DC 5V From P53 Input AC 120V/60Hz

IX Z2441MH=z

Ant. Cable Armp

Factor Loss Factor

(dB/m) (dB [dB)
0 24.40 3.38 36.2
0 27.88 5.55 35.32
0 295.11 6.25 35.17
0 31.52 T.586 34.54
0 34.20 3.71 34.48
0 36.18 10.50 34.28

Emission
Reading Level Limits Margin Remark
[dBuv) ({dBuV,/m) (dBuV,/m) (dB)
45.81 37.40 54.00 16.60 Average
40.72 38.8 54.00 15.17 Average
87.14 87.33 94,00 6.67 Average
35.98 40.10 54,00 13.80 Bverage
32.29 41.72 54.00 12.28 Average
31.24 43.64 54,00 10.38 Bverage

Emis=sion Level= Antenna
The emission lewels that
limit are not reported.

Factor + Cabkle Loss - Amp Factor + EReading.
are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX 2

FCC ID:P25GOMC8846C0107R
page 4-14

Ho.6 KEe Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-26639485-7
Fax:4+86-755-26632877

Postcode: 518057

Data: 7

File: D:\2007 ReportiNMOVES46R.EMI (24)

" Level (dBuV/m)

Date: 2007-04-19

FCC PART 15/PEAK 2.4

60

mn

24W~JEW

E]1[JE.'|[Z| 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. Audix No.l Chamber Data no. HE
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit FCC PART 15 PERK 2.4
Env. / Ins. 25*C/55% E4407B Engineer : Skvle

EUT
Power Ratin
Test Mode

F53 Wireless Receliver

IX Z2441MH=z

Ant. Cable Arp

H M/M:MOVES46R
g : DC 5V From P53 Input AC 120V/60Hz

Eeading
[dBuV)

Emi==icon
Level Limits Margin Remark
(dBuV/m) (dBuV/m) (dE)

Factor Loss Factor
} {dB/m) (dB (dB)
00 24.4 3.39 36.20
00 27.88 5.55 35.32
00 5.11 6.25 35.17
00 31 T.56 34.54

60,1
56.
al.
46.7
44,
47.

5Z.43 T74.00 21.57 Peak
54.65 74.00 19.35 Peak
91.41 114.00 22.58 Peak
50.8 74.00 23.14 Feak
S2.04 T74.00 21.98 Peak
59.5% 74.00 14.41 Feak

Remarks: 1.

Emisz=zion Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission lewvels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-15

(iny MNo.6& Ke Feng Road,Bl:ck 52,
| l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:4+86-T755-26632877
Postcode:518057

Data: 8 File: 02007 ReportMIMOVEB4G6R.EMI (24)
" Level {dBu\im) Date: 2007-04-19
60
FCC PART 15 AV 2.4
- G
2 | 4 7
01000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. i hudix No.l Chamber Data no. : B
Di=s. / Lnt. : 3m 3115 FACTOCR Ant. pol. : VERTICAL
Limit : FCCO PRART 15 AV 2.4
Env. / Ins. : 25*C/55% E4407B Engineer : Skyle
EUT i P53 Wireless Recelver M/N:MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60H=z
Test Mode : TX 2441MH=z
Antc. Cable Brp Emi=sion
Fredq. Factor Loss Factor BReading Lewvel Limits Margin Remark
(MH=) (dB/m) (dB (dB) {dBuV) {dBuV/m) (dBuV/m) (dB)
1 1000.00 4.40 3.39 36.20 46,54 8.43 54.00 15.57 Average
2 1969.00 27.88 5.55 35.32 41.54 39.65 54.00 14.35 Average
3 24471 .00 29.11 6.25 35.17 87.02 87.21 94 .00 6.79 Average
4 3153.00 31.52 7.56 34.54 36.72 40.8 54.00 13.14 Average
5 4009.00 33.78 8.65 34.70 34.31 42.04 54.00 11.596 Average
& 6389.00 36.18 10.50 34.28 34.1%8 46.59 54,00 7.41 Average

Bemarks: 1. Emission Level= Antenna Factor + Cakle Loss - amp Factor + EReading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-16

(iny] Ho.6 KEe Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 11 File: :\2007 Report\MMOVEB46R.EMI (24)
0 Level (dBuVim) Date: 2007-04-19
FCC PART 15/PEAK 2.4
60 5

i~

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. ! Audix No.l Chamber Data no. : 11
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. : 25%C/55% E4407B Engineer : Skyle
EUT : P53 Wireless Receiver M/H:MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode : TX 2481MH=z
ant. Cable Lo Emi=z=zion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dBE) (dB) {dBuV) (dBuV/m) (dBuv/m) (dB)
1 1000.00 24.40 3.39 36.2 58.97 50.56 T74.00 23.44 Peak
2 15659.00 27.88 5.55 35.32 52.37 50.48 74.00 23.52 Feak
3 2481 .00 9 6.30 35.16 90.82 91.15 114.00 22.8 Peak
4 3153.00 31.52 7.56 34.54 46.63 50.77 T74.00 23.23 Feak
5 49378.00 34.43 3.90 34 42 .52 52.39 T74.00 21.861 Peak
& 6423.00 36.24 10.52 34.28 45.22 58.70 74.00 15.30 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-17

lip] Ho.6 Ee Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China

Tel:+286-T55-Z26639485-7
Fax:+B86-T755-26632877
Postcode:518057

Data: 12 File: D:\2007 ReportNMMOVE846R.EMI (24)
0 Level (dBulV/m) Date: 2007-04-19
&0
FCC PART 15 AV 2.4
G
2 4 5
0 1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. : Audix MNo.l Chamber Data no. HE
Dis. / Ant. : 3m 3115 FACTCR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AWV 2.4
Env. / In=s. : 25%C/55% E4407B Engineer : Skyle
EUT : P53 Wireless Receiwver M/ :MOVEE46R
Power Rating : DC 5V From P33 Input AC 120V/60Hz
Teat Mode : TX Z2481MH=
Ant. Cable L Emi=s=zion
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MH=) (dB/m) (dB (dB) {dBuV) (dBu¥V,/m) (dBuV/m) (dB)
1 1000.00 24.40 3.38 36.20 45,37 37.56 54.00 16.44 Average
2 1565.00 27.88 5.55 35.32 41.37 39.48 54.00 14.52 Lverage
3 2481 .00 29.19 6.30 35.16 87.22 B8T7.55 94,00 .45 Average
4 3153.00 31.52 T.56 34.54 35.63 39.77 54,00 14.23 Lverage
5 4978.00 34.43 9.80 34 30.52 40.39 54.00 13.61 Average
& 6423.00 36.24 10.52 34.28 34,22 46,70 54,00 7.30 Lverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX 2

FCC ID:P25GOMC8846C0107R
page 4-18

Ho.6 KEe Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-26639485-7
Fax:4+86-755-26632877

Postcode: 518057

Data: 9

File: D:i2007 ReportMMOVEE46R.EMI (24)

" Level (dBuV/m)

Date: 2007-04-19

FCC PART 15/PEAK 2.4

G
60 ¢
213 c
i
E]1[JE.'|[Z| 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. Audix No.l Chamber Data no. HE |
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit FCC PART 15 PERE 2.4
Env. / Ins. Z25%C,/55% E4407B Engineer : Skvle
EUT F53 Wireless Receliver M/H:MOVEE46R

Power Ratin
Test Mode

g : DC 5V From P53 Input AC 120V/60Hz
TX 2481MH=

Ant. Cable oo s Emi=z=zion

Factor Loss Factor EReading Level Limits Margin Remark
) (dB/m) (dB) (dB) [dBuV) (dBuV/m) (dBuV/m) (dBE)
00 24.47 3.48 36.18 64 .60 56.37 74.00 17.63 Feak
00 26.09 4,89 35.64 57.70 53.04 T74.00 20.96 Peak
00 28.06 S5.62 35.30 54.17 52.55 74.00 21.45 Feak
00 29.1% 6.30 35.16 90.62 90.85 114.00 23.05 Peak
00 31.52 T.56 34.594 46.24 50.38 74.00 23.62 Peak
.00 36.18 10.50 34.28 47.65 60.05 T74.00 13.95 Peak

Femarks: 1.

Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



FCC ID:P25GOMC8846C0107R
page 4-19

m MNo.& Ee Feng Road,Bl:ck 52,
| l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:4+86-T755-26632877
Postcode:518057

Data: 10 File: 22007 ReportMMOVEBAGR.EMI (24)
Level (dBuV/m) Date: 2007-04-19
60
FCC PART 15 AV 2.4
G
I 5
7 3
U100[] 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
5ite no. Audix No.l Chanmber Data no. : 10
Dis. / Ant. 3m 3115 FACTCR Ant. pol. : VERTICAL
Limit FCC PART 15 AV 2.4
Env. / Ins. 25%C/55% E4407E Engineer : Skyle
EUT P53 Wireless Receiver M/M:HOVEE46R

Power Rating
Test Mode

DC 5V From P53 Input AC 120V/&0Hz
TX 2481MH=

Ant. Cable Ay Emis=ion

Factor Loss Factor Reading Level Limits Margin Remark
(dB/m) [dB (dB) {dBuV) (dBu¥V,/m) (dBuV/m) (dB)

24 .47 3.48 36.18 48.60 40.37 54,00 13.63 Bverage
26.09 4,859 35.64 42,70 g.04 54,00 15.96 Lverage
28.06 5.62 35.30 41.17 39.55 54.00 14.45 Bverage
29.19 6.30 35.16 85.03 85.36 94,00 8.64 BAverage
31.52 7.56 34.94 36.24 40.38 54.00 13.62 Bverage
36.18 10.50 34.28 32.65 45.05 54.00 8.95 Average

Eemarks: 1. Emission Level= Antenna Factor + Cable Loss - amp Factor + Reading.

2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177



AUDIX ]

FCC ID:P25GOMC8846C0107R
page 4-20

Ho.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Induscry Park
Noutou, ShenZhen, GuangDong,China
Tel:+86-T755-26639495-7
Fax:+86-755-26632877
Postecode:518057

Data: 9

File: D:\2007 ReportMAC STQHO15R1.EMI (43)

Level (dBuv/m)

Date: 2007-03-21 Time: 16:48:11

120

FCC PART 15C PEAK

-6dB

MMMMMWMMWMHW

0 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Sice no. 1# Chamber Data no. : 8
Dis. / Ant. 3m 3115FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEARK
Env. / Ins. 25*C/55% E4407B Engineer Skvle
EUT P53 Wireless Receiver M/N:MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode ¢ TX 2402MHz
Data: 10 File: D:\2007 ReportMMAC STQHO15R1.EMI (43)
0 Level (dBuVim) Date: 2007-03-21 Time: 16:55:09
FCC PART 15C PEAK
-6dB
60
SR LW SR A (SR PRI I ROY IV S WP REN TR SO PRI S
0 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Site no. 1% Chamber Data no. : 10
Dis. / Ant. 3m 3115FACTOR Ant. pel. : VERIICAL
Limit FCC PART 15C PERK
Env. / Ins. 25*C/55% E4407B Engineer : Zkyle
EUT P53 Wireless Receiver M/N:MOVEE46R

Power Rating :

Test Mode

DC 5V From P53 Inpur AC 120V/60HzZ
: TX 2402MHz
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No.6 Ke Feng Road,Bl:ck 52,
ShenZhen Science & Industry Parck
Noutou, ShenZhen, GuangDong,China

Tel:+86-755-266394595-7
Fax:+E86-T755-26632877
Postcode:518057

Data: 11

Level (dBuV/m)

File: D:2007 ReportMACSTQHO1SR1.EMI (43)
Date: 2007-03-21 Time: 17:02:50

120

FCC PART 15C PEAK

-6dB

60
(P I S S ey Ry e SR SRR P IE L

¢ 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Site no. 1# Chamber Data no. @ 11
Dis. / Ant. 3m 311SFACTCR Ant. pol. HORIZONTAL
Limic FCC PART 15C PEAK
Env. / Ins. 25*C/55% E44078 Engineer : Skyle
EUT F33 Wireless Receiver M/N:MOVEESE6R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode : TX 2441MHEz
Data: 12 File: 02007 ReportiMACSTQHO15R1.EMI (43)
120 Level (dBuV/m) Date: 2007-03-21 Time: 17:07:42
FCC PART 15C PEAK
-6dB
60

T e WP YR | e S o e B R o e R R e A S e PR

0 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Site no. 1% Chamber Data no. : 12
Dis. / Ant. 3m 3115FACTCR Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 25*C/55% E44078 Engineer : Skyle
EUT P53 Wireless Receiver M/N:MOVEE46R
Power Ratin DC 5V From P53 Input AC 120V/60Hz
Test Mode : TX 2441MHz
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® Ho.6 Ke Feng Road,Bl;ck 52,
A U D IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong,China
Tel:+BE6-T755-26630495-7

Fax:4+BE6-T55-2E632877
Postcode:518057

Data: 13 File: D:12007 ReportMACSTQHO15R1.EMI (43)
Level (dBuV/m) Date: 2007-03-21 Time: 17:18:21

FCC PART 15C PEAK
-6dB

60
Pyttt A e m ™ Pl oy Ao A P oo b omm e Ploai i A, o iy P

¢ 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)

Site no. : 1% Chamber Data no. : 13
Dis. / Ant. : 3m 3115FACTCR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PERK
Env. / Ins. : 25%C/55% E44078 Engineer : Skyle
EUT : P53 Wireless Receiver M/H:MOVEE4E6R
Power Rating : DC 5V From P53 Input AC 120V/&0Hz
Test Mode : TX 2481MHz

Data: 14 File: 0:\2007 ReportiMAC S7TQHO15R1.EMI (43)

120 Level (dBuV/m) Date: 2007-03-21 Time: 17:24:41

FCC PART 15C PEAK
-6dB

60
VA ALt ot At i A AR b A e b i e A et

¢ 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Sitce no. : 1% Chamber Data no. : 14
Dis. / Ant. : 3m 3115FACTOR Ant. pol. : VERTICAL
Limic : FCC PART 15C PERK
Env. / In=. : 25*C/55% E22078B Engineer : Skyle
EUT : P53 Wireless Receiver M/N:MOVEE46R
Power Rating : DC 5V From P53 Input AC 120V/60Hz
Test Mode : TX 248B1MHz
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5. BAND EDGES MEASUREMENT

5.1. Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY 41440292 |May 22, 06 |1 Year

2. |Amp HP 8449B 3008A00863 [May 22, 06 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Dec. 14,05 |1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 22, 06 |1 Year

5.2. Block Diagram of Test Setup

Controller

AC Mains <« PS3 EUT

AC Mains €+—— TV

(EUT: PS3 Wireless Receiver )

5.3. Test Standard

The test completeness FCC 15.249.

5.4. Band Edges Limit

Emissions radiated outside of the specified frequency bands, expect for harmonics,
shall be attenuated by at least 50 dB below the level of the fundamental or to the
general radiated emission limits in Section FCC 15.209, whichever is the lesser
attenuation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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5.5. Test Procedure

5.6.

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to RSS-210
on radiated emission Test.

This test was performed with EUT in X, Y, Z position and the worse case was found
when EUT in X position

The bandwidth of the VBW is set at 3MHz and RBW is set at 1IMHz

Test Result

PASS.
Emissions radiated outside of the specified frequency bands comply the limits in
section FCC 15.2009.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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Ho.6 Ee Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:4+86-T755-26632877

Postcode: 518057

Data: 26
" Level (dBuV/m)

File: 02007 ReportMMOVEE46R.EMI (28)

Date: 2007-05-31

FCC PART 15/PEAK 2.4

60

(4=

VTV T TV Y

02350 2376. 2392, 2408, 2424, 2440
Frequency (MHz)
Site no. : hudix Ho.l Chamber Data no. : 26
Dis. / Ant. ! 3m 3115 FACTCR Ant. pol. VERTICAL
Limit FCC PART 15 PELK 2.4
Env. / Ins. 25*%C/55% E4407B Engineer Skyle
EUT B53 Wireless Receiwver M/H:MOVE246R
Power Rating DC 5V From P53 Input AC 120V/60Hz
Test Mode TX Mode (Hopping on)
int. Cable Lo Emi=s=zion
Freq Factor Loss Factor Reading Level Limits Margin Remark
[HMH=) (dB/m) (dB (dB) {dBuV) (dBuv,/m) (dBuV/m) (dB)
1 2369.76 28.95 6.15 35.19 43.23 43.14 74.00 30.86 Peak
2 2399.36 28.9%9 6.20 35.18 62 .69 62.70 74.00 11.30 Feak
3 2400.00 28.99 6.20 35.18 54,98 54.97 74.00 15.03 Peak
4 2404.56 29.03 6.20 35.18 89.94 89.99 114.00 24,01 Feak

Emission Lewvel= Antenna

limit are not reported.

Factor + Cable
2. The emis=sion levels that are 20dE below the official

Loss - Amp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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m HNo.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:4+B86-T755-Z26632877
Postcode: 518057

Data: 25

" Level (dBuV/m}) Date: 2007-05-31

File: 0:\2007 Report M\MOVE246R.EMI (28)

VTN YT

FCC PART 15 PEAK 2.4

LTI AT Tr—

60
031135
5ite no.
Dis. / Ant.

Limit

Env. / Ins.
EUT

Power Rating
Test Mode

2459.5 2475.5 2491.5 2507.5 2523.5
Frequency {MHz)
Audix No.l Chamber Data no. r 25
3m 3115 FACTCR Ant. pol. : VERTICAL
FCC PART 15 PERE 2.4
25%C/55% E4407E Engineer : Skyle
P53 Wireless Receiwver M/ MOVEE46R

DC 5V From P53 Input AC 120V/60Hz
TX Mode (Hopping on)

Ant. Cable Amp Emi=zsion

Factor Loss Factor EReading Level Limits Margin Remark
{dB/m) (dB [dE) (dBuV) {(dBuV/m) (dBuV/m) (dB)

295.19 6.30 35.16 89.77 90.10 114.00 23.80 Feak
293.19 6.30 35.16 62.72 63.05 T74.00 10.85 Feak
295.19 6.33 35.1le 57.55 57.81 T74.00 16.09 Feak
25.2%9 6.36 35.15 41.47 41.57 74.00 32.03 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Emp Factor + Reading.

2. The emission levels that are 20dB below the official

limit are not reported.
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Ho.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Houtou, ShenZhen, GuangDong, China
Tel:+86-755-266394895-7
Fax:4+86-755-26632877
Postcode:518057

Data: 27 File: 02007 ReportMMOVEB46R.EMI (28)
" Level (dBuV/m) Date: 2007-05-31
FCC PART 15 PEAK 2.4
4
60
2
1W""
U23EU 2376. 2392, 2408, 2424, 2440
Frequency (MHz)
Site no. Audix No.l Chamber Data no. : 27
Dis. / &nt. 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit FCC PART 15 FELK 2.4
Env. / Ins. 25*%C/55% E4407B Engineer : Skyle
EUT B53 Wireless Receiwver M/H:MOVEE46R
Power Bating DC 5V From P53 Input AC 120V/60Hz
Test Mode TX 2402MHz (Hopping off)
int. Cable Lo Emi=z=zion
Freq Factor Loss Factor Reading Level Limits Margin Remark
(MH=) (dB/m) (dB (dB) {dBuV) (dBuV,/m) (dBuV/m) (dB)
1 2367.36 28.91 6.15 35.19 44,98 44 .8 T74.00 29.15 Peak
2 2382.16 28.95 6.17 35.19 8.97 8.50 74.00 25.10 Feak
3 2400.00 28.9%9 6.20 35.18 67.47 67.48 T74.00 .52 Peak
4 2401.76 28.989 6.20 35.18 89.33 89.34 114.00 24 .66 Feak

Emission Lewvel= Antenna
The emi=ssion lewvels that
limit are not reported.

Factor + Cable Loss - Amp Factor + EReading.
are 20dE below the official
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HNo.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Induscry Park
HNoutou, ShenZhen, GuangDong, China
Tel:+86-T55-Z266358405-7
Fax:+86-755-26632877

Postcode: 518057

Data: 28
0 Level (dBuV/m)

File: 0:\2007 Report M\MOVE246R.EMI (28)

Date: 2007-05-31

FCC PART 15 PEAK 2.4
G0
2
At
E]2--11-'-'13.5 24595 24755 2491.5 2507.5 25235
Frequency (MHz)
S5ite no. Audix No.l Chamber Data no. 23
Dis. / Ant. 3m 3115 FACTCR Ant. pol. VERTICAL
Limit FCC PART 15 PERE 2.4
Env. / Ins. 25%C/55% E4407B Engineer Skvyle
EUT P53 Wireless Receiwver M/ MOVEE46R
Power Rating DC 5V From P53 Input AC 120V/60H=z
Test Mode TH 2481MHz (Hopping off)
Ant. Cable Lo Emi=s=sion
Freq Factor Loss Factor Reading Level Limits Margin Remark
[MH=) (dB/m) (dB [dB) {dBuV) (dBuV/m) (dBuV/m) (dB)

1 2480.86 29.19 6.30 35.16 89.4¢6 89.79 114.00 24 .21 Feak

2 2483.50 29.1% 6.30 35.1a 64.55 64,88 T74.00 5.12 Feak

3 2493 .66 29.23 6.33 35.15 47,53 47,94 T74.00 26.06 Peak

4 2522.086 29.35 6.39 35.14 41.10 41.70 T74.00 32.30 Feak

Femarks: 1.

limit are not reported.

Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07177
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6. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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